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SAMFLE DESCRIPTICH :
THREE (3) PIECES OF SUBMITTED SAMPLE SAID TO BE WOVEN FABRIC QUILTED WITH
PADDING IN BLACK MARKED AS (A), (B) AND (C) CONTROL SAMPLE.
APPLICANT'S PROVIDED CARE INSTRUCTION :
HAND WASH 30C
MACHINE WASH AND TUMBLE DRY
DATE RECEIVED/DATE TEST STARTED : APR 18, 2005
ORDEE. NO. P
STYLE NO. P =
BUYER'S NAME 2 L
MANUFACTURER’S NAME : -

REF. : L.F.
e, ————————————eee

CONCLUSION:
(A) (B)
APPEARARNCE AFTER WASH M =
APPEARANCE AFTER COMMERCIAL DRYCLEANING - M

NOTE : M = COMMERCIALLY ACCEPTAELE F = FAIL # = NO COMMENT
N/A = NOT APPLICARBLE
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TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

1 APPEARANCE AFTER WASH (ISO 6330-1984, WASCATOR WASHING MACHINE-FRONT-
LOADING HORIZONTAL ROTATING DRUM TYPE, SIMULATED HAND WASH PROGRAMME, 40°C .
WITH 2 KEG LOAD, IN 0.08% ECE REFERENCE DETERGENT AND 0.02% SODIUM
PERBORATE SOLUTION, FOLLOWED BY LINE DRY):

(A)
AFTER ONE WASH
OBSERVATION :
NO PADDING FIBRE PENETRATING THROUGH WASHED SAMPLE.
. NO MATTING OR BUNCHING UP OF PADDING WAS FOUND.
. TINY CREASES ON WASHED SAMPLE.
SLIGHT FADING ON WASHED SAMFPLE.
. MODERATE PUCKERS ALONG QUILTED STITCHING.
GENERAL AFPPEARANCE : ACCEPTAELE

2 APPEARANCE AFTER COMMERCIAL DRYCLEANING IN PERCHLOROETHYLENE:

(B)

AFTER ONE DRYCLEAN

OBSERVATION :
NO PADDING FIEBRE PENETRATING THROUGH WOVEN FABRIC.

. NO MATTING OR BUNCHING UP OF PADDING WAS FOUND.

. A FEW PADDING FIBRES PENETRATING THRCUGH THE
STITCHING.

. SLIGHT FADING ON DRYCLEANED SAMPLE.

GENERAL APPEARANCE : ACCEPTAELE
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